

Management of Acute Agitation and Delirium in Adults

The following charts provide information to help guide pharmacotherapy for acute agitation and/or delirium, when necessary. Mild to moderate agitation may respond to verbal de-escalation or calm surroundings.^{5,7} Assess oxygen saturation, glucose level, and electrolytes.⁵ Consider infection as a possible cause.⁵ Treat the patient with meds if the patient is a danger to themselves or others, or is not calm enough to be medically evaluated.⁷ Consider oral options if the patient can cooperate and quick onset is not imperative, and intramuscular over intravenous (unless the patient already has IV access).^{18,20} A toolbox offering strategies and resources for preventing and treating delirium is also provided.

Management of Acute Agitation in Adults by Clinical Scenario

Clinical Scenario	Suggested Options or Resources
Alcohol intoxication	<ul style="list-style-type: none"> • Consider an antipsychotic.⁷ Try to avoid benzodiazepines due to risk of respiratory depression.⁷ • Ketamine is an emerging option.²¹ Consider it second-line.⁴ • Consider alcohol withdrawal (below) instead of intoxication if a patient with a history of alcohol use has a low or undetectable alcohol level or withdrawal symptoms such as delirium, sweating, tachycardia, or tremors.⁷
Alcohol withdrawal	<ul style="list-style-type: none"> • Use a benzodiazepine first-line to control symptoms and prevent seizures from withdrawal.²⁸ • If the patient is cooperative, use an oral benzodiazepine (e.g., chlordiazepoxide, diazepam, lorazepam); otherwise, use a parenteral benzodiazepine (e.g., lorazepam or midazolam [faster onset]).^{4,7,24} <ul style="list-style-type: none"> ○ For oral dosing for alcohol withdrawal, see our chart, <i>Outpatient Alcohol Detox and Relapse Prevention</i>. ○ For parenteral dosing for alcohol withdrawal, see our FAQ, <i>Management of Inpatient Alcohol Withdrawal</i>.
Delirium	<ul style="list-style-type: none"> • Treat/address underlying causes (e.g., hypoxia, hypoglycemia, infection, medications, electrolyte disturbances).⁷ <ul style="list-style-type: none"> ○ Consider withdrawal from alcohol (see above), tobacco (provide nicotine replacement), or chronic meds (e.g., benzodiazepines) as potential causes.⁷ ○ Review the patient's home med list to identify less well-known potential causes of withdrawal delirium. For example, there are published case reports of delirium in patients withdrawn from SSRIs, SNRIs, baclofen, gabapentin, pregabalin, and antipsychotics. • If neither alcohol nor benzodiazepine withdrawal is suspected, an antipsychotic is usually the drug of choice.⁷ <ul style="list-style-type: none"> ○ Antipsychotics are widely used for ICU delirium, even though clinical trials have not proven benefit. This may be a function of study design, and benefit for patients with hyperactive or mixed delirium cannot be ruled out.⁵³ ○ Available data suggest the risk of adverse reactions (including QT prolongation) is relatively low with short-term use of antipsychotics in patients treated for delirium when close monitoring and dose titration are used.⁵³ • Dexmedetomidine is suggested for delirium in ventilated patients if agitation is interfering with weaning and extubation [Evidence level B-1]^{37,54} • Ketamine is an emerging option.²¹ Consider it second-line.⁴
<i>Continued...</i>	

Clinical Scenario	Suggested Options or Resources
Delirium, continued	<ul style="list-style-type: none"> • See our toolbox below, <i>Preventing and Treating Delirium in Inpatients</i>, for more information.
Dementia	<ul style="list-style-type: none"> • Assess for pain or other treatable causes.⁸ • Lean toward an antipsychotic vs a benzodiazepine in the elderly, due to fall risk.¹⁰ <ul style="list-style-type: none"> ○ Risperidone has the most data in this population.^{8,10} ○ Olanzapine is also effective for agitation.¹⁰ ○ For emergency treatment of delirium or aggression, haloperidol is another option.¹⁰ ○ For agitation in patients with Parkinson’s disease or Lewy body dementia, quetiapine is the preferred antipsychotic.¹⁸ • Warnings about excess mortality associated with the use of antipsychotics in patients with dementia are based on studies of several weeks’ duration.⁸ Harm may come to the patient or others from withholding antipsychotics in an acute situation.⁸
Psychosis or Mania	<ul style="list-style-type: none"> • If the patient is cooperative, use an oral antipsychotic (e.g., risperidone, olanzapine).^{4,7} <ul style="list-style-type: none"> ○ Orally disintegrating tablets do NOT have an advantage over PO tablets unless the patient has trouble swallowing.²⁶ • Parenteral antipsychotic options include droperidol, olanzapine, aripiprazole, or haloperidol.^{6,30,42} • Consider adding a benzodiazepine (e.g., lorazepam 1 to 2 mg, midazolam [faster onset]).^{4,7,26} <ul style="list-style-type: none"> ○ for more rapid effect.³ ○ if the response to the initial dose of antipsychotic is insufficient (giving a benzodiazepine is preferred to repeating the antipsychotic dose).²⁶ ○ Note: use of parenteral olanzapine with parenteral benzodiazepines is not recommended in labeling, but see “Olanzapine” row below for additional information.¹² • Dexmedetomidine sublingual film is an emerging option for patients with agitation due to schizophrenia or bipolar disorder. See “Dexmedetomidine” row below for additional information.
Stimulant intoxication (e.g., methamphetamine)	<ul style="list-style-type: none"> • Generally use a benzodiazepine first-line.⁷ <ul style="list-style-type: none"> ○ For psychotic symptoms, consider an atypical antipsychotic.⁷ • Ketamine is an emerging option.²¹ Consider it second-line.⁴
Traumatic brain injury	<ul style="list-style-type: none"> • Evidence is limited.⁴¹ • Consider olanzapine, <ul style="list-style-type: none"> ○ Avoid haloperidol; may impede neurologic recovery.⁴¹ • Benzodiazepines are commonly used, except in cases of alcohol or benzodiazepine withdrawal, but some evidence suggests that they might impede neurologic recovery, and increase length of stay and duration of amnesia.⁴¹

Clinical Scenario	Suggested Options or Resources
Unknown cause	<ul style="list-style-type: none">• With psychotic symptoms (see above):<ul style="list-style-type: none">○ Antipsychotic (PO if cooperative).⁷○ Add a benzodiazepine (oral or parenteral) if the antipsychotic is not effective.⁷<ul style="list-style-type: none">• Lorazepam or midazolam (faster onset).⁴• Without psychotic symptoms:<ul style="list-style-type: none">○ Consider a benzodiazepine if alcohol withdrawal is suspected (see above).⁷• Ketamine is an emerging option.¹³ Consider it second-line.⁴

-Continue to the next page for a Comparison of Therapeutic Options for Acute Agitation in Adults-

Comparison of Therapeutic Options for Acute Agitation in Adults

Drug	Administration Tips/Comments
Dexmedetomidine, sublingual	<ul style="list-style-type: none"> • Consider a sublingual or buccal dose of 120 mcg (film) for mild or moderate agitation, or 180 mcg (film) for severe agitation, in adults with schizophrenia or bipolar disorder.¹¹ Two additional half doses may be given, 2 hours apart.¹¹ Max total dose in 24 hours is 240 mcg (mild to moderate agitation) or 360 mcg (severe agitation).¹¹ • Only use the 120 mcg dose for patients 65 years or older. Dose should be reduced in liver impairment.³⁶ • Efficacy: <ul style="list-style-type: none"> ○ May start to act as early as 20 minutes but take up to 2 hours for full effect.³⁸ ○ Has not been compared to other agents and was only studied in cooperative patients with mild to moderate agitation.^{36,38,40} • Safety: <ul style="list-style-type: none"> ○ Adverse effects include bradycardia, QT prolongation, hypotension, dizziness, somnolence, and oral paresthesia or numbness.³⁶ ○ Avoid in patients at risk for torsades de pointes (e.g., baseline QT prolongation, use of other QT-prolonging drugs).³⁶
Droperidol	<ul style="list-style-type: none"> • Efficacy: <ul style="list-style-type: none"> ○ Onset similar to olanzapine (e.g., median time to sedation <15 minutes).^{19,14,25,39} May require fewer repeat doses or additional agents than olanzapine.³⁹ ○ May be more effective than haloperidol or ziprasidone.^{16,19,20} • Safety: <ul style="list-style-type: none"> ○ May pose lower risk of side effects than midazolam or ziprasidone.^{7,20} ○ Associated with shorter length of stay vs olanzapine or haloperidol, perhaps due to its shorter duration of action.¹⁶ ○ Olanzapine may be the safer choice if the patient has QT prolongation risks (e.g., bradycardia, other QT-prolonging meds), or there is concern for extrapyramidal side effects.²⁹ ○ Some experts would avoid droperidol in the elderly due to paucity of data in this population.¹⁸
Haloperidol <i>Continued...</i>	<ul style="list-style-type: none"> • If the patient is cooperative, use PO haloperidol 5 mg.⁷ May repeat in 15 minutes.⁷ • If parenteral dosing is needed, consider starting with 5 mg IM.⁷ Single doses higher than 7.5 mg to 10 mg are not more effective for most patients and may have more side effects.⁶ May repeat in 15 minutes.⁷ • Can give IV (off-label) if access is available and benefits of rapid sedation outweigh risks. If given IV, start with 1 to 2 mg. May repeat in 15 minutes.¹¹ Push over several minutes to decrease the risk of side effects (e.g., hypotension, arrhythmias, movement disorders).¹¹ Continuous ECG monitoring recommended.¹¹ • Most patients respond to one to three doses.³ Maximum total dose in 24 hours is 20 mg PO/IM (5 to 10 mg IV).⁷

Drug	Administration Tips/Comments
Haloperidol, continued	<ul style="list-style-type: none"> • Efficacy: <ul style="list-style-type: none"> ○ May take longer to work (~20 minutes) than midazolam, olanzapine, or droperidol (e.g., mean/median time to sedation >20 minutes [Evidence level B-3].^{16,17,19,24} • Safety: <ul style="list-style-type: none"> ○ Avoid in patients at risk for torsades de pointes (e.g., baseline QT prolongation, use of other QT-prolonging drugs).^{1,7} Risk is highest with IV administration.⁷ ○ Higher risk of akathisia, dystonia, or parkinsonism than olanzapine, risperidone, or ziprasidone.⁷ ○ Do NOT use the extended-release IM injection (haloperidol decanoate).
Ketamine	<ul style="list-style-type: none"> • Ketamine (e.g., 4 to 5 mg/kg IM [maximum 500 mg/dose] or 1 mg/kg IV) is emerging as an option:^{13,21} <ul style="list-style-type: none"> ○ to get combative adults under control quickly [Evidence level B-1].^{13,21} ○ when antipsychotics and/or benzodiazepines fail.⁴ • Efficacy: <ul style="list-style-type: none"> ○ May work in as little as five minutes, but relatively short duration of action may require redosing or the addition of a second agent.²⁴ • Safety: <ul style="list-style-type: none"> ○ Risks include tachycardia, hypertension, emergence reactions requiring benzodiazepines, laryngospasm, hypersalivation, vomiting, and respiratory depression requiring intubation.⁴ ○ Concern for worsening psychosis.⁴ Little data in patients with schizophrenia.^{13,24} ○ Some experts suggest avoiding in the elderly due to paucity of data in this population, and risk of worsening agitation.¹⁸
Midazolam	<ul style="list-style-type: none"> • Consider midazolam 2.5 to 5 mg IM or IV, alone or with droperidol, to get agitated adult patients under control quickly (e.g., <10 minutes).^{14,17,18,22} • Efficacy: <ul style="list-style-type: none"> ○ May work faster than IM antipsychotics (haloperidol, olanzapine, ziprasidone) [Evidence level B-3],^{17,22} but may require repeat dosing due to shorter duration of action.¹⁶ ○ May work almost 15 minutes faster than IM lorazepam.³⁵ • Safety: <ul style="list-style-type: none"> ○ Increased risk of respiratory depression requiring airway management vs droperidol.³² ○ May be safer than haloperidol in regard to cardiovascular or extrapyramidal adverse effects.¹⁷ ○ Risk of paradoxical excitation in elderly.¹⁸

Drug	Administration Tips/Comments
Olanzapine	<ul style="list-style-type: none"> • If patient is cooperative, use PO olanzapine 5 to 10 mg. May repeat in 2 hours. Maximum total dose in 24 hours is 20 mg.⁷ An orally disintegrating tablet is available. • IM dose is 10 mg. May repeat in 20 minutes. Maximum total dose in 24 hours is 30 mg.⁷ Do NOT use the extended-release IM injection (<i>Zyprexa Relprevv</i>). • Can give IV (off-label) if access is available and benefits of rapid sedation outweigh risks. May be as effective as droperidol.²³ Consider a conservative starting dose of 2.5 to 5 mg IV. May repeat in five minutes [Evidence level B-3 and B-1].^{2,14} A dose of 10 mg, followed by a dose of 5 mg after five minutes if needed, has been studied.¹⁴ • Requires reconstitution.¹² • Efficacy: <ul style="list-style-type: none"> ○ Time to sedation similar to droperidol (i.e., median time to sedation <15 minutes) [Evidence level B-1].¹⁴ ○ More effective than haloperidol [Evidence level B-3].¹⁹ • Safety: <ul style="list-style-type: none"> ○ Some experts recommend monitoring for respiratory depression for at least an hour after use, especially in cases of alcohol intoxication.² ○ Use of parenteral olanzapine with parenteral benzodiazepines is not recommended in the product labeling due to risk of excessive sedation and cardiorespiratory depression based on post-marketing reports.^{12,33} However, other data suggests that olanzapine may not be riskier than other antipsychotics in regard to respiratory depression.^{22,31,33} ○ Do NOT use the extended-release IM injection (<i>Zyprexa Relprevv</i> [US]).¹²
Quetiapine	<ul style="list-style-type: none"> • Often used for ICU delirium and preferred for patients with Parkinson's disease or Lewy body dementia.^{18,53} • For patients with Parkinson's disease or Lewy body dementia, consider a dose of 12.5 mg to 25 mg.¹⁸ • Consider starting with 50 mg twice daily (12.5 to 50 mg per day in elderly).⁴⁴
Risperidone	<ul style="list-style-type: none"> • Initial dose is 2 mg (oral; 0.5 to 1 mg in elderly).^{7,18} May repeat in 2 hours. Maximum total dose in 24 hours is 6 mg.⁷ • An orally disintegrating tablet is available.
Ziprasidone	<ul style="list-style-type: none"> • No advantage over other options. • Initial dose is 10 to 20 mg IM. May repeat every two hours (10 mg) or four hours (20 mg). Maximum total dose in 24 hours is 40 mg.¹⁵ • Appears to pose a relatively high risk of QT prolongation.¹⁵ Avoid in patients at risk of torsades de pointes.¹ • May take three to five minutes to reconstitute.²⁷ Can store reconstituted solution for up to seven days in the refrigerator, or 24 hours at room temperature if protected from light.¹⁵ • A hazardous drug (i.e., requires special handling in people of childbearing potential due to reproductive risk).^{12,34} • Relatively expensive.

**-Continue to the next page for a toolbox for Preventing and Treating Delirium in Adults-
Preventing and Treating Delirium in Inpatients**

Goal	Suggested Strategies or Resources
Identify patients at high risk of delirium.	<ul style="list-style-type: none">• Risk factors can be categorized as predisposing factors or precipitating factors.⁹ The more predisposing factors a patient has, the more susceptible they are to precipitating factors.⁹<ul style="list-style-type: none">○ Predisposing risk factors include:^{1,9}<ul style="list-style-type: none">• Age ≥65 years• Dementia or cognitive impairment (or history of)• Functional impairment, poor vision, or poor hearing• Depressive symptoms• Laboratory abnormalities• Alcohol abuse• Multiple comorbidities• Precipitating risk factors include:⁹<ul style="list-style-type: none">• Medications (e.g., sedatives, anticholinergics)• Surgery, anesthesia (especially hip fracture repair or heart surgery)• Pain• Anemia,• Infection• Acute illness or acute exacerbation of chronic illness• Risk factors with the strongest association for delirium in ICU patients are:³⁷<ul style="list-style-type: none">○ benzodiazepine use○ blood transfusion○ advanced age○ dementia○ history of coma○ more severe illness (e.g., pre-ICU emergency surgery or trauma, high APACHE score)
Review medications and make recommendations to reduce the risk of delirium. <i>Continued...</i>	<ul style="list-style-type: none">• Attempt to reduce the use of medications, especially psychoactive medications and others associated with delirium (e.g., anticholinergics, benzodiazepines, and opioids).^{1,9,43}<ul style="list-style-type: none">○ See our chart, <i>Drugs with Anticholinergic Activity</i>, for help identifying anticholinergic medications.○ Try to discontinue a medication any time a new long-term medication is started.⁴⁵• If needed, use the lowest effective dose of medications that could cause delirium.⁴⁴• Ensure sedatives are used for a specific indication, targeting a light level of sedation.³⁷

Goal	Suggested Strategies or Resources
Review medications and make recommendations to reduce the risk of delirium, continued	<ul style="list-style-type: none"> ○ When appropriate, consider dexmedetomidine (<i>Precedex</i>) or propofol over benzodiazepines for sedation in mechanically ventilated patients.³⁷ (This recommendation does not apply to benzodiazepines for patients with delirium associated with alcohol withdrawal.⁴⁶) ○ See our chart, <i>Meds for ICU Analgesia and Sedation</i>, for more information on choosing and safely using sedatives. ● Recommend regimens for pain control when needed, using a multi-modal approach incorporating nonpharmacological interventions, non-opioid analgesics, regional anesthesia if appropriate, and the lowest effective doses of opioids if they are necessary.³⁷ <ul style="list-style-type: none"> ○ See our chart, <i>Meds for ICU Analgesia and Sedation</i>, for more information on choosing and safely using analgesics. ● Look for meds that may cause constipation or dehydration. Recommend an effective bowel regimen and hydration such as IV fluids as appropriate.¹ ● Schedule medication administration to prevent disturbing a normal sleep-wake cycle, if possible.¹ ● Avoid starting medications such as antipsychotics, melatonin, or ramelteon for prophylaxis of delirium due to a lack of evidence for the practice.^{37,47} Cholinesterase inhibitors may be harmful.⁵³
Use non-drug measures to prevent delirium.	<ul style="list-style-type: none"> ● Implement non-drug preventive measures, such as:³⁷ <ul style="list-style-type: none"> ○ providing patients with visible clocks ○ making sure patients' glasses and/or hearing aids are accessible ○ encourage mobility (e.g., physical therapy) ○ supporting a normal sleep-wake cycle (avoid nursing care interventions during sleeping hours; control light, noise and activity to mimic normal day/night schedule) ● Use of the ABCDEF bundle (e.g., optimizing pain control, minimizing sedative use, early mobility, etc) in ICU patients is associated with less delirium.³⁷
Watch for symptoms and screen regularly using a validated tool. <i>Continued...</i>	<ul style="list-style-type: none"> ● Symptoms of delirium include:⁴⁸ <ul style="list-style-type: none"> ○ reduced clarity of awareness of the environment, with a reduced ability to focus, sustain, or shift attention, that may present as lethargy or distractibility ○ a change in cognition such as memory deficit, disorientation, or speech disturbance, or a perceptual disturbance (e.g., hallucinations) ● There are three types of delirium:⁴⁸ <ul style="list-style-type: none"> ○ Hyperactive delirium: with restlessness, agitation, hallucinations, behavioral disturbances ○ Hypoactive delirium: with lethargy, reduced motor activity, unintelligible speech, and lack of interest ○ Mixed ● The onset of symptoms is typically acute (i.e., hours to days).⁴⁸ Delirium has been described as “acute brain failure.”⁹⁹ ● The course of symptoms is typically fluctuating.⁴⁸ ● Use a validated tool regularly (e.g., once per shift) to assess for delirium.³⁷

Goal	Suggested Strategies or Resources
Watch for symptoms and screen regularly, continued	<ul style="list-style-type: none"> ○ A quick screening tool such as MOTYB (ask the patient to recite the months of the year backward, and consider “passing” the test as making it to July without an error) may be used in general medical patients to trigger further assessment.^{49,50} ○ Screening tools for ICU patients include the Confusion Assessment Method for the ICU (CAM-ICU) and the Intensive Care Delirium Screening Checklist (ICDSC), available at https://www.icudelirium.org/medical-professionals/delirium/monitoring-delirium-in-the-icu. ○ Tools for non-ICU patients (e.g., Delirium Triage Screen [DTS]) are available at https://www.icudelirium.org/medical-professionals/adult-non-icu-care-monitoring-delirium. ○ Healthcare professionals should receive initial and ongoing training on use of these tools.⁵¹ Materials to help train healthcare professionals to administer the tests are available on these sites. ● Consider assessing ICU patients at least once every nursing shift (e.g., every eight to 12 hours), or when patient’s clinical condition changes.⁵²
Recommend drug treatment for delirium when needed.	<ul style="list-style-type: none"> ● For agitation, see our chart, <i>Management of Acute Agitation in Adults by Clinical Scenario</i>, above. ● Consider use of the Richmond-Agitation Sedation Scale to help guide treatment (https://www.mdcalc.com/richmond-agitation-sedation-scale-rass) to identify patients who are agitated or combative.
Discontinue drug treatment for delirium as appropriate.	<ul style="list-style-type: none"> ● Medications to treat delirium are typically needed for one week or less.¹ ● Consider stopping drug treatment (tapering if necessary) once symptoms are controlled.^{44,51} ● Evaluate the need for continuing antipsychotics daily.⁵¹ About 20% of patients who start an antipsychotic medication for delirium during an ICU stay continue on the drug after discharge from the hospital.⁵⁵ Continuing antipsychotics unnecessarily can increase the risk of drug side effects and increase costs.³⁷
Consult resources for updated information on the prevention and treatment of delirium.	<ul style="list-style-type: none"> ● American Delirium Society (https://www.americandeliriumsociety.org/) ● ICU Delirium and Cognitive Impairment Study Group (http://www.icudelirium.org) ● Canadian Coalition for Seniors’ Mental Health (https://ccsmh.ca/) ● American Geriatrics Society (https://www.americangeriatrics.org/) ● Society of Critical Care Medicine (https://www.sccm.org/Home)

Abbreviations: ECG = electrocardiogram; ICU = intensive care unit; IM = intramuscular; IV = intravenous; PO = oral; SNRI = serotonin norepinephrine reuptake inhibitor; SSRI = selective serotonin reuptake inhibitor.

Users of this resource are cautioned to use their own professional judgment and consult any other necessary or appropriate sources prior to making clinical judgments based on the content of this document. Our editors have researched the information with input from experts, government agencies, and national organizations. Information and internet links in this article were current as of the date of publication.

Levels of Evidence

In accordance with our goal of providing Evidence-Based information, we are citing the **LEVEL OF EVIDENCE** for the clinical recommendations we publish.

Level	Definition	Study Quality
A	Good-quality patient-oriented evidence.*	<ol style="list-style-type: none"> High-quality randomized controlled trial (RCT) Systematic review (SR)/Meta-analysis of RCTs with consistent findings All-or-none study
B	Inconsistent or limited-quality patient-oriented evidence.*	<ol style="list-style-type: none"> Lower-quality RCT SR/Meta-analysis with low-quality clinical trials or of studies with inconsistent findings Cohort study Case control study
C	Consensus; usual practice; expert opinion; disease-oriented evidence (e.g., physiologic or surrogate endpoints); case series for studies of diagnosis, treatment, prevention, or screening.	

***Outcomes that matter to patients** (e.g., morbidity, mortality, symptom improvement, quality of life).

[Adapted from Ebell MH, Siwek J, Weiss BD, et al. Strength of recommendation taxonomy (SORT): a patient-centered approach to grading evidence in the medical literature. *Am Fam Physician*. 2004 Feb 1;69(3):548-56.

<https://www.aafp.org/pubs/afp/issues/2004/0201/p548.html>.]

References

- Delirium: prevention, diagnosis and management in hospital and long-term care. London: National Institute for Health and Care Excellence (NICE); 2023 Jan 18. (NICE Clinical Guidelines, No. 103.) Available from: <https://www.ncbi.nlm.nih.gov/books/NBK553009/>. (Accessed June 10, 2023).
- Cole JB, Moore JC, Dolan BJ, et al. A Prospective Observational Study of Patients Receiving Intravenous and Intramuscular Olanzapine in the Emergency Department. *Ann Emerg Med*. 2017 Mar;69(3):327-336.
- Battaglia J, Moss S, Rush J, et al. Haloperidol, lorazepam, or both for psychotic agitation? A multicenter, prospective, double-blind, emergency department study. *Am J Emerg Med*. 1997 Jul;15(4):335-40.
- American College of Emergency Physicians Clinical Policies Subcommittee (Writing Committee) on the Adult Psychiatric Patient, Nazarian DJ, Broder JS, et al. Clinical Policy: Critical Issues in the Diagnosis and Management of the Adult Psychiatric Patient in the Emergency Department. *Ann Emerg Med*. 2017 Apr;69(4):480-498.
- Nordstrom K, Zun LS, Wilson MP, et al. Medical evaluation and triage of the agitated patient: consensus statement of the American Association for Emergency Psychiatry Project Beta Medical Evaluation Workgroup. *West J Emerg Med*. 2012 Feb;13(1):3-10.
- Breier A, Meehan K, Birkett M, et al. A double-blind, placebo-controlled dose-response comparison of intramuscular olanzapine and haloperidol in the treatment of acute agitation in schizophrenia. *Arch Gen Psychiatry*. 2002 May;59(5):441-8.
- Wilson MP, Pepper D, Currier GW, et al. The psychopharmacology of agitation: consensus statement of the American Association for Emergency Psychiatry Project Beta Psychopharmacology Workgroup. *West J Emerg Med*. 2012 Feb;13(1):26-34.
- The American Psychiatric Association practice guideline on the use of antipsychotics to treat agitation or psychosis in patients with dementia. <http://psychiatryonline.org/doi/pdf/10.1176/appi.books.9780890426807>. (Accessed June 9, 2023).
- Marcantonio ER. Delirium in Hospitalized Older Adults. *N Engl J Med*. 2017 Oct 12;377(15):1456-1466.
- Wang F, Feng TY, Yang S, et al. Drug Therapy for Behavioral and Psychological Symptoms of Dementia. *Curr Neuropharmacol*. 2016;14(4):307-13.
- Clinical Pharmacology powered by Clinical Key. Tampa, FL: Elsevier; 2023. <http://www.clinicalkey.com>. (Accessed June 9, 2023).
- Product information for Zyprexa, Zyprexa Zydis, Zyprexa intramuscular. Lilly USA. Indianapolis, IN 46285. February 2021.
- Barbic D, Andolfatto G, Grunau B, et al. Rapid Agitation Control With Ketamine in the Emergency Department: A Blinded, Randomized Controlled Trial. *Ann Emerg Med*. 2021 Dec;78(6):788-795.
- Taylor DM, Yap CYL, Knott JC, et al. Midazolam-Droperidol, Droperidol, or Olanzapine for Acute Agitation: A Randomized Clinical Trial. *Ann Emerg Med*. 2017 Mar;69(3):318-326.
- Product information for Geodon. Pfizer. New York, NY 10017. February 2022.
- Cole JB, Klein LR, Martel ML. Parenteral Antipsychotic Choice and Its Association With Emergency Department Length of Stay for Acute Agitation Secondary to Alcohol Intoxication. *Acad Emerg Med*. 2019 Jan;26(1):79-84.
- Chan EW, Lao KSJ, Lam L, et al. Intramuscular midazolam, olanzapine, or haloperidol for the management of acute agitation: A multi-centre,

- double-blind, randomised clinical trial. *EClinicalMedicine*. 2021 Feb 11;32:100751.
18. Kennedy M, Koehl J, Shenvi CL, et al. The agitated older adult in the emergency department: a narrative review of common causes and management strategies. *J Am Coll Emerg Physicians Open*. 2020 Jun 11;1(5):812-823.
 19. Klein LR, Driver BE, Horton G, et al. Rescue Sedation When Treating Acute Agitation in the Emergency Department With Intramuscular Antipsychotics. *J Emerg Med*. 2019 May;56(5):484-490.
 20. Martel ML, Driver BE, Miner JR, et al. Randomized Double-blind Trial of Intramuscular Droperidol, Ziprasidone, and Lorazepam for Acute Undifferentiated Agitation in the Emergency Department. *Acad Emerg Med*. 2021 Apr;28(4):421-434.
 21. Lin J, Figuerado Y, Montgomery A, et al. Efficacy of ketamine for initial control of acute agitation in the emergency department: A randomized study. *Am J Emerg Med*. 2021 Jun;44:306-311.
 22. Klein LR, Driver BE, Miner JR, et al. Intramuscular Midazolam, Olanzapine, Ziprasidone, or Haloperidol for Treating Acute Agitation in the Emergency Department. *Ann Emerg Med*. 2018 Oct;72(4):374-385.
 23. Khorassani F, Saad M. Intravenous Olanzapine for the Management of Agitation: Review of the Literature. *Ann Pharmacother*. 2019 Aug;53(8):853-859.
 24. Gottlieb M, Long B, Koefman A. Approach to the Agitated Emergency Department Patient. *J Emerg Med*. 2018 Apr;54(4):447-457.
 25. Edge R, Argáez C. Droperidol for agitation in acute care [Internet]. Ottawa (ON): Canadian Agency for Drugs and Technologies in Health; 2021 Jan. Available from: <https://www.ncbi.nlm.nih.gov/books/NBK571530/>. (Accessed June 9, 2023).
 26. Zeller SL, Citrome L. Managing Agitation Associated with Schizophrenia and Bipolar Disorder in the Emergency Setting. *West J Emerg Med*. 2016 Mar;17(2):165-72.
 27. Ewing JD, Rund DA, Votolato NA. Evaluating the reconstitution of intramuscular ziprasidone (Geodon) into solution. *Ann Emerg Med*. 2004 Mar;43(3):419-20.
 28. Jesse S, Bråthen G, Ferrara M, et al. Alcohol withdrawal syndrome: mechanisms, manifestations, and management. *Acta Neurol Scand*. 2017 Jan;135(1):4-16.
 29. Keepers GA, Fochtmann LJ, Anzia JM, et al. The American Psychiatric Association Practice Guideline for the Treatment of Patients With Schizophrenia. Third edition. <https://psychiatryonline.org/doi/epdf/10.1176/appi.books.9780890424841>. (Accessed June 9, 2023).
 30. Khokhar MA, Rathbone J. Droperidol for psychosis-induced aggression or agitation. *Cochrane Database Syst Rev*. 2016 Dec 15;12(12):CD002830.
 31. Chan EW, Taylor DM, Knott JC, et al. Intravenous droperidol or olanzapine as an adjunct to midazolam for the acutely agitated patient: a multicenter, randomized, double-blind, placebo-controlled clinical trial. *Ann Emerg Med*. 2013 Jan;61(1):72-81.
 32. Knott JC, Taylor DM, Castle DJ. Randomized clinical trial comparing intravenous midazolam and droperidol for sedation of the acutely agitated patient in the emergency department. *Ann Emerg Med*. 2006 Jan;47(1):61-7 [abstract].
 33. Williams AM. Coadministration of intramuscular olanzapine and benzodiazepines in agitated patients with mental illness. *Ment Health Clin*. 2018 Aug 30;8(5):208-213.
 34. NIOSH list of antineoplastic and other hazardous drugs in healthcare settings, 2016. <https://www.cdc.gov/niosh/docs/2016-161/pdfs/2016-161.pdf?id=10.26616/NIOSH PUB2016161>. (Accessed June 9, 2023).
 35. Nobay F, Simon BC, Levitt MA, Dresden GM. A prospective, double-blind, randomized trial of midazolam versus haloperidol versus lorazepam in the chemical restraint of violent and severely agitated patients. *Acad Emerg Med*. 2004 Jul;11(7):744-9.
 36. Product information for Igalmi. BioXcel Therapeutics. New Haven, CT 06511. July 2022.
 37. Devlin JW, Skrobik Y, Gélinas C, et al. Clinical Practice Guidelines for the Prevention and Management of Pain, Agitation/Sedation, Delirium, Immobility, and Sleep Disruption in Adult Patients in the ICU. *Crit Care Med*. 2018 Sep;46(9):e825-e873.
 38. Preskorn SH, Zeller S, Citrome L, et al. Effect of Sublingual Dexmedetomidine vs Placebo on Acute Agitation Associated With Bipolar Disorder: A Randomized Clinical Trial. *JAMA*. 2022 Feb 22;327(8):727-736.
 39. Cole JB, Stang JL, DeVries PA, et al. A Prospective Study of Intramuscular Droperidol or Olanzapine for Acute Agitation in the Emergency Department: A Natural Experiment Owing to Drug Shortages. *Ann Emerg Med*. 2021 Aug;78(2):274-286.
 40. Citrome L, Preskorn SH, Lauriello J, et al. Sublingual Dexmedetomidine for the Treatment of Acute Agitation in Adults With Schizophrenia or Schizoaffective Disorder: A Randomized Placebo-Controlled Trial. *J Clin Psychiatry*. 2022 Oct 3;83(6):22m14447.
 41. Rahmani E, Lemelle T, Sharp H, et al. A descriptive analysis of pharmacological management of aggression and/or agitation in patients with traumatic brain injury in a Southwest Virginia inpatient population. *J Clin Pharm Ther*. 2022 Dec;47(12):2083-2090.
 42. Yatham LN, Kennedy SH, Parikh SV, et al. Canadian Network for Mood and Anxiety Treatments (CANMAT) and International Society for Bipolar Disorders (ISBD) 2018 guidelines for the management of patients with bipolar disorder. *Bipolar Disord*. 2018 Mar;20(2):97-170.
 43. ICU Delirium and Cognitive Impairment Study Group. Management of delirium in the ICU. <http://www.icudelirium.org/delirium/management.html>. (Accessed June 10, 2023).

44. Canadian Coalition for Seniors' Mental Health. National Guidelines. The assessment and treatment of delirium. May 2006. https://ccsmh.ca/wp-content/uploads/2016/03/NatlGuideline_Delirium.pdf. (Accessed June 10, 2023).
45. O'Mahony R, Murthy L, Akunne A, Young J; Guideline Development Group. Synopsis of the National Institute for Health and Clinical Excellence guideline for prevention of delirium. *Ann Intern Med*. 2011 Jun 7;154(11):746-51.
46. The ASAM Clinical Practice Guideline on Alcohol Withdrawal Management. *J Addict Med*. 2020 May/June;14(3S Suppl 1):1-72. Erratum in: *J Addict Med*. 2020 Sep/Oct;14(5):e280.
47. Aiello G, Cucina M, La Via L, et al. Melatonin or Ramelteon for Delirium Prevention in the Intensive Care Unit: A Systematic Review and Meta-Analysis of Randomized Controlled Trials. *J Clin Med*. 2023 Jan 5;12(2):435.
48. Pisani M. Evaluation of delirium. *BMJ Best Practice*. Last updated April 13, 2023. Last reviewed May 10, 2023. <https://bestpractice.bmj.com/topics/en-us/241>. (Accessed June 10, 2023).
49. Liu Y, Li Z, Li Y, et al. Detecting delirium: a systematic review of ultrabrief identification instruments for hospital patients. *Front Psychol*. 2023 May 12;14:1166392.
50. Hasemann W, Duncan N, Clarke C, et al. Comparing performance on the Months of the Year Backwards test in hospitalised patients with delirium, dementia, and no cognitive impairment: an exploratory study. *Eur Geriatr Med*. 2021 Dec;12(6):1257-1265.
51. American Geriatrics Society. Clinical practice guideline for postoperative delirium in older adults. October 10, 2014. Reaffirmed 2021. <https://geriatricscareonline.org/toc/american-geriatrics-society-clinical-practice-guideline-for-postoperative-delirium-in-older-adults/CL018>. (Accessed June 10, 2023).
52. Confusion assessment method for the ICU (CAM0ICU). The complete training manual. Revised edition, August 31, 2016. https://uploads-ssl.webflow.com/5b0849daec50243a0a1e5e0c/5bad3d28b04cd592318f45cc_The-Complete-CAM-ICU-training-manual-2016-08-31_Final.pdf. (Accessed June 10, 2023).
53. Ankravs MJ, McKenzie CA, Kenes MT. Precision-based approaches to delirium in critical illness: A narrative review. *Pharmacotherapy*. 2023 May 3. doi: 10.1002/phar.2807.
54. Reade MC, Eastwood GM, Bellomo R, et al. Effect of Dexmedetomidine Added to Standard Care on Ventilator-Free Time in Patients With Agitated Delirium: A Randomized Clinical Trial. *JAMA*. 2016 Apr 12;315(14):1460-8. Erratum in: *JAMA*. 2016 Aug 16;316(7):775.
55. Marshall J, Herzig SJ, Howell MD, et al. Antipsychotic utilization in the intensive care unit and in transitions of care. *J Crit Care*. 2016 Jun;33:119-24.

Cite this document as follows: Clinical Resource, Management of Acute Agitation and Delirium in Adults. Pharmacist's Letter/Pharmacy Technician's Letter/Prescriber Insights. July 2023. [390722]

—To access hundreds more clinical resources like this one, visit trchealthcare.com to log in or subscribe—